

TEST REPORT NUMBER: PRTH00109389

Page 1 of 4

APPLICANT: FABLE HOME INC.

DATE OF EMISSION: 17/07/2023

#4-4141 LOUGHEED HWY.
V5C3Y6 BURNABY
CANADA

For the attention of MAX TIMS

SAMPLE DESCRIPTION: 1 - UNHARDENED CARAFES
2 - HARDENED CARAFES

ION TOUGHENING
17/07/2023

DATE OF RECEPTION:

TEST PERFORMED BETWEEN DATES: 17/07/2023 and 17/07/2023

WORK DAYS: 1

REQUEST: Tests performed in accordance with APPLICANT TEST REQUEST specification

NOTES:

Samples

Test	1	2
* Impact Test	NC	NC

M = Meet buyer's requirement; NM = does not meet buyer's requirement; NR = Not requested; NA = Not applicable; NC = No comment; SC = Still continues

- The report is made on the basis of instructions and/ or information and materials supplied. Sample information is supplied by the customer. Results and observations are only valid for the samples that were submitted.
- Partial reproduction of this report is not allowed without written approval of Intertek Portugal.
- On declaration of compliance or not compliance with the specification, uncertainty associated to the result was not explicitly taken into account. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2 providing a level of confidence of approximately 95% and doesn't include the sampling component due it exceeds laboratory responsibility.
- Tests marked by (*) are not included in the scope of IPAC accreditation for Intertek Portugal.
- Tests marked by (+) were performed by an approved third-party subcontractor laboratory, and are not included in the scope of IPAC accreditation.

All services provided by Intertek Portugal are subject to the 'Terms and Conditions', available on the official website at the address <http://www.intertek.pt/termos-e-condicoes/> unless there is a different written agreement, between Intertek Portugal - Intertek and the customer.



Hardlines and Chemistry Laboratory Manager
albino.costa@intertek.com

Test Method	Results	Requirements
-------------	---------	--------------

*** Impact Test**

BS EN 12980:2000

Sample: 1

Nº of tested articles: 10

Temperature of room: 21°C

IMPACT RESISTANCE ON BODY

Sample	Impact (J)	Height of fall (m)	Angular displacement degrees	Length of pendulum (m)	Pendulum (kg)
1 0.441	0.450	>120			
2 0.441	0.450	>120			
3 0.441	0.450	>120			
4 0.441	0.450	>120			
5 0.441	0.450	>120	0.30	0.1	
6 0.441	0.450	>120			
7 0.441	0.450	>120			
8 0.441	0.450	>120			
9 0.441	0.450	>120			
10 0.441	0.450	>120			

Average >0,441 J

Sample: 2

Nº of tested articles: 10

Temperature of room: 21°C

IMPACT RESISTANCE ON BODY

Sample	Impact (J)	Height of fall (m)	Angular displacement degrees	Length of pendulum (m)	Pendulum (kg)
--------	------------	--------------------	------------------------------	------------------------	---------------

TEST REPORT NUMBER: PRTH00109389

Page 3 of 4

Sample: 2

1	0.441	0.450	>120		
2	0.441	0.450	>120		
3	0.441	0.450	>120		
4	0.441	0.450	>120		
5	0.441	0.450	>120	0.30	0.1
6	0.441	0.450	>120		
7	0.441	0.450	>120		
8	0.441	0.450	>120		
9	0.441	0.450	>120		
10	0.441	0.450	>120		

Average >0,441 J

